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1. TEST PROGRAM

References

47 CFR Part 15.407

KDB 789033 D02 General U-NIl Tests Procedures New Rules v01r02
KDB 662911 D01 Multiple Transmitter Output v02r01

KDB 644545 D03 Guidance for IEEE 802.11ac v01

ANSI C63.10-2013

VVVVY

Radio requirement:

Test Description TEST RESULT - Comments
Maximum Conducted Output Power [ M pAass O FAIL O NA [ NP (Limited Program)
Power Spectral Density [ M pAass O FAIL O NA [ NP (Limited Program)
Undesirable Emission Limits [& M pAss[d FAIL [ NA [ NP (Limited Program)
6dB bandwidth [1 M pAss [ FAIL [0 NA [ NP (Limited Program)
AC Power Line Conducted Emissions [ M pAss [ FAIL [0 NA [ NP (Limited Program)
Unwanted Emissions [ M pAss [ FAIL O NA [ NP (Limited Program)
] PASS (The Manufacturer declares the EUT emission is maintained within the band of
Frequency stability [ operation under all conditions of normal operation as specified in the user manual) [ FAIL
[0 NA [ NP (Limited Program)

This table is a summary of test report, see conclusion of each clause of this test report for detail.

PASS: EUT complies with standard’s requirement

FAIL: EUT does not comply with standard’s requirement
NA: Not Applicable

NP: Test Not Performed

DP: Declaration of provider
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2, EQUIPMENT UNDER TEST: CONFIGURATION (DECLARED BY PROVIDER)

21. HARDWARE IDENTIFICATION (EUT AND AUXILIARIES):

Equipment under test (EUT):
FL58R2EABW45-REM Serial Number: EBL1613C0074

Equipment Under Test
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Inputs/outputs - Cable:
Access Type Comments
Power supply - -
Ethernet - -
Optical fiber * 3 - -
Auxiliary equipment used during test:
Type Reference Sn Comments
Laptop - - -
IQbox Rohde & Scharwz 102558 -
IQbox Rohde & Scharwz 101250 -
IQbox Rohde & Scharwz 101208 -
Optical coupleur Eblink - -
Eguipment information:
Type:
Frequency band: M 5725MHz-5850MHz
Channel bandwidth:  5MHz | ©M10MHz | ©15MHz | 1 20MHz
Antenna Type: U] Integral M External [ Dedicated
Antenna connector: M Yes 1 No L] Temporary for test
01 M2
Transmit chains: [] Single antenna | M Symmetrical | L1 Asymmetrical
Gain 1: 29dBi Gain 2: 29dBi
Receiver chains 01 M2
Type of equipment: [ Stand-alone | O Plug-in | O Combined
Ad-Hoc mode: ] Yes M No
Duty cycle: O Continuous duty | | [ 100% duty

Equipment type:

M Production model

L] Intermittent duty
|

1 Pre-production model

Operating temperature range:

Tnom:

20°C

Type of power source:

[ AC power supply

¥ DC power supply

[] Battery (Select Type)

Operating voltage range:

Vnom:

L1 207V/50Hz

v 48Vdc
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Channel Plan

See “EBDIRTECH16-MEM103-12” EBlink document describing all configurations available for the product.

2.2. RUNNING MODE

The EUT is set in the following modes during tests:
- Permanent emission with modulation on a fixed channel in the data rate that produced the highest power

The specific test software “LRMT_FL58 V2.0 Standalone” are used to set the product.

Test

Configuration Tested

Remarks

Power limits

1-2-3-4-5-6-7-8-9-10

Multiple configurations are available
on the product. Some configurations
are equivalents. So a sampling of the
configurations is performed to test
the product in Low, Middle, High
channel for each bandwidth of the
product

Power spectral density

1-2-3-4-5-6-7-8-9-10

Multiple configurations are available
on the product. Some configurations
are equivalents. So a sampling of the
configurations is performed to test
the product in Low, Middle, High
channel for each bandwidth of the
product

6db bandwidth

1-2-3-4-5-6-7-8-9-10

Multiple configurations are available
on the product. Some configurations
are equivalents. So a sampling of the
configurations is performed to test
the product in Low, Middle, High
channel for each bandwidth of the
product

The test is performed on the worst

AC Power Line Conducted Emissions 6 case configuration found during
Power Limits test
The test is performed on the worst
Unwanted Emissions below 1GHz 6 case configuration found during

Power Limits test

Unwanted Emissions above 1GHz

1-2-3-4-5-6-7-8-9-10

Multiple configurations are available
on the product. Some configurations
are equivalents. So a sampling of
configurations is performed to test
the product in Low & High channel
for each bandwidth
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2.3.

EQUIPMENT LABELLING

FLEBR2EABIAS- RN

: EBL1613C007 -
BC :66 :41 :A0 :01 :5C

2.4.

EQUIPMENT MODIFICATION
™ None

0 Modification
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3. Maximum CoNDUCTED OUTPUT POWER

3.1. TEST CONDITIONS

Test performed by : Arnaud Fayette
Date of test : 30/05/2016
Ambient temperature :23°C

Relative humidity 1 45%

3.2. TEST SETUP

- The Equipment under Test is installed:
O In the climatic chamber
M On a table

-Measurement is performed with a spectrum analyzer
M On the EUT conducted access

- Test Procedure:

1 KDB 789033 D02 General UNII Test Procedures New Rules v01r02 § E3
¥ KDB 662911 D01 Multiple Transmitter Output v02r01

M KDB 644545 D03 Guidance for IEEE 802.11ac v01

Photograph for Maximum Conducted Output Power
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3.3. LIMIT
The RF output power shall not exceed 1W (30dBm)
34. TEST EQUIPMENT LIST
DESCRIPTION MANUFACTURER MODEL N° LCIE Cal date Cal due
Power meter HEWLETT PACKARD 437B A1503001 2015/09 2016/09
Multi-meter ISOTECH IDM 91E A1240253 2015/08 2016/08
Programmable AC/DC power supply -, KIKUSUI PCR500M A7040079 2014/05 2016/05
RF cable & 20 dB attenuator Télédyne 920-0202-048 A5329675 2015/10 2016/10

Note: In our system quality, the calibration due is more & less 2 months

3.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION

1 None O Divergence:



3.6.

Thermocouple Power Sensor Offset : Cable Loss + Attenuator = 43,2dB

RESULTS
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MEMO096-11:
Configuration Tx1 (dBm) Tx2 (dBm) Maximum Conducted Output Power (dBm)

1 11,36 12,26 14,84
2 12,91 12,2 15,58
3 11,24 12,65 15,01
4 11,69 12,16 14,94
5 11,98 12,38 15,19
6 14,64 14,41 17,54
7 13,65 13,51 16,59
8 14,03 13,23 16,66
9 13,41 11,93 15,74
10 13,3 13,15 16,24

3.7. CONCLUSION

Maximum Conducted Output Power measurement performed on the sample of the product FLS8R2EABW45-REM, SN:
EBL1613C0074, in configuration and description presented in this test report, show levels conform to the FCC 15.407

limits.
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4. POWER SPECTRAL DENSITY

4.1. TEST CONDITIONS

Test performed by : Arnaud Fayette
Date of test : 30/05/2016
Ambient temperature :23°C

Relative humidity 1 45%

4.2. TEST SETUP

- The Equipment under Test is installed:
O In the climatic chamber
M On a table

-Measurement is performed with a spectrum analyzer
@ On the EUT conducted access

- Test Procedure:

1 KDB 789033 D02 General UNII Test Procedures New Rules v01r02 § E3
¥ KDB 662911 D01 Multiple Transmitter Output v02r01

M KDB 644545 D03 Guidance for IEEE 802.11ac v01

Photograph for Power Spectral Density
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4.3. LIMIT
The Spectral Density shall not exceed 30dBm/500kHz
4.4. TEST EQUIPMENT LIST
DESCRIPTION MANUFACTURER MODEL N° LCIE | Cal date | Cal due
Multi-meter ISOTECH IDM 91E A1240253 2015/08 2016/08
Programmable AC/DC power supply -; KIKUSUI PCR500M A7040079 2014/05 2016/05
RF cable & 20 dB attenuator Télédyne 920-0202-048 A5329675 2015/10 2016/10
Spectrum analyzer ROHDE & SCHWARZ FSL6 A4060032 2015/04 2017/04

Note: In our system quality, the calibration due is more & less 2 months.

4.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION

1 None O Divergence:
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4.6. GRAPHICS & RESULTS
MEMO096-11 Configuration 1
Tx1 Tx2
*RBW 500 kHz *RBW 500 kHz
*Att 0dB *VBW 3 MHz M1[1] -26.99 dBm *Att 0dB *VBW 3 MHz M1[1] -26.56 dBm

Ref -10.00 dBm  * SWT 60s 5.800663000 GHz Ref -10.00 dBm  * SWT 60s 5.800063000 GHz
1Rm | 1RmM |

-20 dBm -20 dBm
Max | 20 9B 1 Max | 20 9B M1

Y

-30 dBm ST -30 dBm = =

-40 dBm -40 dBm

-50 dBm -50 dBm

-60 dBm -60 dBm
SGL [-70 dBm SGL [-70 dBm /'

—

L-80+dBm e -86-dBm :

-90 dBm -90 dBm

-100 dBm -100 dBm

CF 5.7875 GHz Span 125.0 MHz CF 5.7875 GHz Span 125.0 MHz

Date: 31.MAY.2016 10:28:19 Date: 31.MAY.2016 10:26:55

MEMO096-11 Configuration 2

* RBW 500 kHz * RBW 500 kHz

*Att 0dB *VBW 3 MHz M1[1] -24.20 dBm *Att 0dB *VBW 3 MHz M1[1] -24.57 dBm
Ref -10.00 dBm * SWT 60s 5.844988000 GHz Ref -10.00 dBm * SWT 60s 5.844963000 GHz
IRM| 50 dBm sl 1R 50 dBm Mt
Max | Max r‘
"
-30 dBm S s S -30 dBm S BT Ya
-40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm J -60 dBm
Vst | ey
SGL |-70 dBm SGL |-70 dBm it
| J y
[~80"dBrm = -80"dBm
-90 dBm -90 dBm
-100 dBm -100 dBm
CF 5.7875 GHz Span 125.0 MHz CF 5.7875 GHz Span 125.0 MHz
Date: 30.MAY.2016 14:56:01 Date: 30.MAY.2016 14:57:54
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MEMO096-11 Configuration 3
Tx1 Tx2
* RBW 500 kHz * RBW 500 kHz
*Att 0dB *VBW 3 MHz M1[1] -28.21 dBm *Att 0dB *VBW 3 MHz M1[1] -26.72 dBm
Ref -10.00 dBm  * SWT 60s 5.846163000 GHz Ref -10.00 dBm  * SWT 60s 5.800063000 GHz
1Rm | 1Rm |
-20 dBm -20 dBm
Max i w1 || Max i IE
-30 dBm e W R aa S -30 dBm Mg
-40 dBm: -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
-1 u -’ B
SGL |-70 dBm 7 SGL |-70 dBm /
L-80 dBmm =/ 80 dBm R
-90 dBm -90 dBm
-100 dBm -100 dBm
Start 5.725 GHz Stop 5.85 GHz CF 5.7875 GHz Span 125.0 MHz

Date: 31.MAY.2016 11:04:22 Date: 31.MAY.2016 11:05:39

MEMO096-11 Configuration 4

*RBW 500 kHz *RBW 500 kHz

*Att 0dB *VBW 3 MHz M1[1] -27.12 dBm *Att 0dB *VBW 3 MHz M1[1] -25.81 dBm
Ref -10.00 dBm *SWT 60s 5.833688000 GHz Ref -10.00 dBm *SWT 60s 5.833713000 GHz
IRM| 50 dBm IRMI 50 dBm —
Max M1 Max v
V.. - .|
-30 dBm ] et -30 dBm
-40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
SGL |-70 dBm o = SGL [-70 dBm Pl = Sy
/ Ve
--GGGB.l.. =4 —80 dBm
-90 dBrln -90 dBm
-100 dBm -100 dBm
CF 5.7875 GHz Span 125.0 MHz CF 5.7875 GHz Span 125.0 MHz

31.MAY.2016 11:13:05

Date:

Date: 31.MAY.2016 11:14:28
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MEMO096-11 Configuration 5
Tx1 Tx2
* RBW 500 kHz * RBW 500 kHz
*Att 0dB *VBW 3 MHz M1[1] -24.55 dBm *Att 0dB *VBW 3 MHz M1[1] -24.20 dBm
Ref -10.00 dBm  * SWT 60s 5.802688000 GHz Ref -10.00 dBm  * SWT 60s 5.802713000 GHz
;4':’: -20 dBm Mt ;4';’: -20 dBm Ve
Y- Y-
-30 dBm - _ -30 dBm e =
-40 dBm: -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm 1
) ! o .
SGL [-70 dBm - SGL |-70 dBm -
) i ) ]
86-dBm: - 80 ‘¢tBm
-90 dBm -90 dBm
-100 dBm -100 dBm
CF 5.7875 GHz Span 125.0 MHz CF 5.7875 GHz Span 125.0 MHz

Date: 31.MAY.2016 11:21:49 Date: 31.MAY.2016 11:23:01

MEMO096-11 Configuration 6

*RBW 500 kHz *RBW 500 kHz

*Att 0dB *VBW 3 MHz M1[1] -22.22 dBm *Att 0dB *VBW 3 MHz M1[1] -21.99 dBm

Ref -10.00 dBm *SWT 60s 5.834663000 GHz Ref -10.00 dBm *SWT 60s 5.834738000 GHz
1Rm 20 dBm M1 1Rm 20 dBm M1
Max ¥ Max T

-30 dBm form I 17 [ -30 dBm |

-40 dBm: -40 dBm

-50 dBm -50 dBm

-60 dBm T -60 dBm ]

j I— e :
SGL [-70 dBm SGL [-70 dBm A
,o‘
/ 1%

80 dBm B F-80"dBm S

-90 dBm -90 dBm

-100 dBm -100 dBm

CF 5.7875 GHz Span 125.0 MHz CF 5.7875 GHz Span 125.0 MHz

30.MAY.2016

Date:

14:43:52 Date: 30.MAY.2016 14:42:24
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MEMO096-11 Configuration 7
Tx1 Tx2
* RBW 500 kHz * RBW 500 kHz
*Att 0dB *VBW 3 MHz M1[1] -23.90 dBm *Att 0dB *VBW 3 MHz M1[1] -23.54 dBm
Ref -10.00 dBm  * SWT 60s 5.800663000 GHz Ref -10.00 dBm  * SWT 60s 5.814088000 GHz
IRM | 56 dBm 1 IRM| 50 dBm 1
Max K\ _ Max r -
-30 dBm ! -30 dBm -
-40 dBm: -40 dBm
-50 dBm -50 dBm
-60 dBm | -60 dBm
o . l__ i A e l_
sGL [-70 dBm - sGL [-70 dBm /"
— -
-86~d B — L-80dBm =
-90 dBm -90 dBm
-100 dBm -100 dBm
CF 5.7875 GHz Span 125.0 MHz CF 5.7875 GHz Span 125.0 MHz

Date: 31.MAY.2016 11

:34:31

Date: 31.MAY.2016

MEMO096-11 Configuration 8

11:35:55

*RBW 500 kHz

*RBW 500 kHz

*Att 0dB *VBW 3 MHz M1[1] -22.25 dBm *Att 0dB *VBW 3 MHz M1[1] -22.56 dBm

Ref -10.00 dBm *SWT 60s 5.845213000 GHz Ref -10.00 dBm *SWT 60s 5.840638000 GHz
IRM| 50 dBm Myl IRMI 50 dBm M1
Max = =] Max v . \

-30 dBm -30 dBm |

-40 dBm -40 dBm

-50 dBm -50 dBm

-60 dBm -60 dBm

|

; /1N v ) /

SGL |-70 dBm / SGL |-70 dBm Vi /
-/// \\l__,/ /// \\m‘_-”ﬂ,a/

80dBrm e o = -80dBm —

-90 dBm -90 dBm

-100 dBm -100 dBm

CF 5.7875 GHz

Span 125.0 MHz

CF 5.7875 GHz Span 125.0 MHz

Date: 30.MAY.2016

14:

36:55

Date:

30.MAY.2016

14:38:09
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MEM096-11 Configuration 9
Tx1 Tx2
* RBW 500 kHz * RBW 500 kHz
*Att 0dB *VBW 3 MHz M1[1] -22.26 dBm *Att 0dB *VBW 3 MHz M1[1] -23.45 dBm
Ref -10.00 dBm * SWT 60s 5.846513000 GHz Ref -10.00 dBm * SWT 60s 5.842663000 GHz
1IRm| _ | M1} 1Rm _ | M1
Max 20 dBm ,y\ View 20 dBm v,
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm C -60 dBm
SGL |-70 dBm / /I/ SGL |-70 dBm . //
/ \\l..-.l" _/‘JV A . l__ L
I--80 dBrm = O dBm z “
-90 dBm -90 dBm
-100 dBm -100 dBm
CF 5.7875 GHz Span 125.0 MHz CF 5.7875 GHz Span 125.0 MHz
Date: 30.MAY.2016 14:34:14 Date: 30.MAY.2016 14:32:54
MEMO096-11 Configuration 10
Tx1 Tx2
* RBW 500 kHz * RBW 500 kHz
*Att 0dB *VBW 3 MHz M1[1] -25.34 dBm *Att 0dB *VBW 3 MHz M1[1] -24.57 dBm
Ref -10.00 dBm *SWT 60s 5.802738000 GHz Ref -10.00 dBm *SWT 60s 5.810738000 GHz
IRMI 50 dBm - IRM 50 dBm M
Max Y Max W
-30 dBm 1 -30 dBm
-40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
) .
Vd N,
SGL |-70 dBm SGL [-70 dBm
7/
/ N | S .
o - — _— T S
-80dBmr Apmepm—— ALY e e —
-90 dBm -90 dBm
-100 dBm -100 dBm
CF 5.7875 GHz Span 125.0 MHz CF 5.7875 GHz Span 125.0 MHz
Date: 31.MAY.2016 11:41:46 Date: 31.MAY.2016 11:42:59




Spectrum Analyzer Offset:

Cable Loss + Attenuator = 23,2 dB

MEM

096-11:
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Configuration

Tx1 (dBm/500kHz)

Tx2 (dBm/500kHz)

Power Spectral Density (dBm/500kHz)

1 -26,99 -26,56 -0,56
2 -24,2 -24,57 1,83
3 -28,21 -26,72 -1,19
4 -27,12 -25,81 -0,21
5 -24,55 -24,2 1,84
6 -22,22 -21,99 4,11
7 -23,9 -23,54 2,49
8 -22,25 -22,56 3,81
9 -22,26 -23,45 3,40
10 -25,35 -24,57 1,27
4.7. CONCLUSION

Power Spectral density measurement performed on the sample of the product FL58R2EABW45-REM, SN:
EBL1613C0074, in configuration and description presented in this test report, show levels conform to the FCC 15.407

limits.
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5. 6DB BANDWIDTH

5.1. TEST CONDITIONS

Test performed by : Arnaud Fayette
Date of test : 31/05/2016
Ambient temperature :23°C

Relative humidity 1 45%

5.2. TEST SETUP

- The Equipment under Test is installed:
O In the climatic chamber
M On a table

-Measurement is performed with a spectrum analyzer
M On the EUT conducted access

- Test Procedure:
1 KDB 789033 D02 General UNII Test Procedures New Rules v01r02 § C1
M KDB 644545 D03 Guidance for IEEE 802.11ac v01

Photograph for 6dB Bandwidth
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5.3. LIMIT
The 6dB Bandwidth shall be at least 500kHz.
5.4. TEST EQUIPMENT LIST
DESCRIPTION MANUFACTURER MODEL N° LCIE | Cal date | Cal due
Multi-meter ISOTECH IDM 91E A1240253 2015/08 2016/08
Programmable AC/DC power supply -; KIKUSUI PCR500M A7040079 2014/05 2016/05
RF cable & 20 dB attenuator Télédyne 920-0202-048 A5329675 2015/10 2016/10
Spectrum analyzer ROHDE & SCHWARZ FSL6 A4060032 2015/04 2017/04

Note: In our system quality, the calibration due is more & less 2 months.

5.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION

1 None O Divergence:
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5.6. GRAPHICS & RESULTS
MEMO096-11 Configuration 1
Tx11Q CPRI 1 Tx2 1Q CPRI 1
* RBW 100 kHz * RBW 100 kHz
*Att 20 dB *VBW 300 kHz M1[1] -25.09 dBm *Att 20 dB *VBW 300 kHz M1[1] -24.61 dBm
Ref 10.00 dBm SWT 25ms 5.814865500 GHz Ref 10.00 dBm SWT 25ms 5.814982500 GHz
ndB 6.00 dB ndB 6.00 dB
1Pk Bw 13.515000000 MHz|| 1py Bw 13.512000000 MHz
View | © 9B™ Q factor 430.3|| view|® 9B™ Q factor 430.4
T1i[1] -31.14 dBm T1i[1] -30.95 dBm
-10 dBm 5.805676500 GHz -10 dBm 5.805685500 GHz
T2[1] -30.47 dBm| T2[1] -30.44 dBm
-20 dBm M1 5.819191500 GHz -20 dBm M1 5.819197500 GHz

e e e e

\

i MMMM»W

\

-60 dBm -60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
CF 5.81223 GHz Span 15.0 MHz CF 5.81223 GHz Span 15.0 MHz

Date: 31.MAY.2016 14:04:49 Date: 31.MAY.2016 14:13:02

MEMO096-11 Configuration 1

Tx11Q CPRI 2 Tx2 1Q CPRI 2

*RBW 100 kHz * RBW 100 kHz

*Att 20 dB *VBW 300 kHz M1[1] -25.78 dBm *Att 20 dB *VBW 300 kHz M1[1] -25.08 dBm
Ref 10.00 dBm SWT 25ms 5.821249500 GHz Ref 10.00 dBm SWT 25ms 5.829967500 GHz
ndB 6.00 dB ndB 6.00 dB
1Pk Bw 13.524000000 MHz|| 1pk Bw 13.485000000 MHz
View | @ 9B™ Q factor 430.4| view|® 9B™ Q factor 432.3
T1[1] -31.88 dBm T1[1] -31.30 dBm|
-10 dBm 5.820670500 GHz -10 dBm 5.820700500 GHz
T2[1] -31.87 dBm| T2[1] -31.11 dBm
-20 dBm 5.834194500 GHz -20 dBm M1 5.834185500 GHz
Y e s e A i e it ket b 4 sy
-40 dBm K \
50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.82738 GHz Span 15.0 MHz CF 5.82738 GHz Span 15.0 MHz

31.MAY.2016 14:07:40 Date: 31.MAY.2016 14:11:31

Date:
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Tx11Q CPRI 3

Tx21Q CPRI 3

5.849197500 GHz

* RBW 100 kHz * RBW 100 kHz
*Att 20 dB *VBW 300 kHz M1[1] -26.74 dBm *Att 20 dB *VBW 300 kHz M1[1] -26.34 dBm
Ref 10.00 dBm SWT 25ms 5.836231500 GHz Ref 10.00 dBm SWT 25ms 5.836240500 GHz

ndB 6.00 dB ndB 6.00 dB

1Pk Bw 13.515000000 MHz|| 1py Bw 13.515000000 MHz
View | © 9B™ Q factor 431.8|| view|® 9B™ Q factor 431.8
T1[1] -32.59 dBm| T1[1] -32.72 dBm

-10 dBm 5.835682500 GHz -10 dBm 5.835673500 GHz
T2[1] -32.84 dBm| T2[1] -32.61 dBm

5.849188500 GHz

Yy 2

\

MEMO096-11 Configuration 1

-60 dBm -60 dBm

-70 dBm -70 dBm

-80 dBm -80 dBm

CF 5.84253 GHz Span 15.0 MHz CF 5.84253 GHz Span 15.0 MHz
Date: 31.MAY.2016 14:09:00 Date: 31.MAY.2016 14:10:30

Tx1 C&M

* RBW 100 kHz * RBW 100 kHz
* Att 20 dB * VBW 300 kHz M1[1] -26.15 dBm * Att 20 dB * VBW 300 kHz M1[1] -23.84 dBm
Ref 10.00 dBm SWT 25ms 5.802783500 GHz Ref 10.00 dBm SWT 25ms 5.799934500 GHz
ndB 6.00 dB ndB 6.00 dB
1Pk Bw 3.780000000 MHz|| 1py Bw 154.800000000 kHz
0 dBm 0 dBm
View ' Q factor View ' Q factor 37467.3
T1[1] -32.12 dBm| T1[1] -29.88 dBm
-10 dBm 5.800066500 GHz -10 dBm 5.799858500 GHz
T2[1] -32.16 dBm| T2[1] -29.86 dBm
-20 dBm M1 5-803846500 GHz -20 dBm 5.800013300 GHz
1 N, -, - -, X !’ .
-30 dBmy\J/ A, A VTN NP AW o LW ] /\‘va .30 dBm v o
-40 dBm: \\ -40 dBm
-5 dBm -50 dBm
-60 dBm: -60 dBm
-70 dBm -70 dBm
-80 dBm: -80 dBm
CF 5.80193 GHz Span 5.0 MHz CF 5.79993 GHz Span 1.0 MHz

Date: 31.MAY.2016

14:03:11

Date:

31.MAY.2016

14:14:33
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MEM096-11 Configuration 2
Tx11Q CPRI 1 Tx2 1Q CPRI 1
* RBW 100 kHz * RBW 100 kHz

* Att 20 dB * VBW 300 kHz M1[1] -23.12 dBm *Att 20 dB * VBW 300 kHz M1[1] -23.26 dBm
Ref 10.00 dBm SWT 25ms 5.815114000 GHz Ref 10.00 dBm SWT 25ms 5.827060000 GHz
ndB 6.00 dB ndB 6.00 dB
1PK Bw 18.036000000 MHz|| 1py Bw 18.128000000 MHz

0 dBm 0 dBm
View Q factor 322.4Y| view Q factor 321.4
Ti[1] -29.59 dBm T1i[1] -28.70 dBm
-10 dBm 5.814410000 GHz -10 dBm 5.814400000 GHz
T2[1] -29.21 dBm T2[1] -29.35 dBm
5.832446000 GHz -20 dBm M1 5832528000 GHz

l'_. Fron '™ " ‘ 1 Il i il 2

-60 dBm -60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
CF 5.82316 GHz Span 20.0 MHz CF 5.82335 GHz Span 20.0 MHz

Date: 30.MAY.2016 15:47:43 Date: 30.MAY.2016 15:01:52

MEMO096-11 Configuration 2

Tx11Q CPRI 2 Tx2 1Q CPRI 2

*RBW 100 kHz

*RBW 100 kHz

*Att 20 dB *VBW 300 kHz M1[1] -21.03 dBm *Att 20 dB *VBW 300 kHz M1[1] -20.97 dBm
Ref 10.00 dBm SWT 25ms 5.843279000 GHz Ref 10.00 dBm SWT 25ms 5.836939000 GHz

ndB 6.00 dB ndB 6.00 dB

1Pk Bw 9.014000000 MHz|| 1pk Bw 9.020000000 MHz
View | 4B™ Q factor 648.2|| view ° 9B™ Q factor 647.1
Ti[1] -27.07 dBm T1i[1] -27.32 dBm

-10 dBm 5.834435000 GHz -10 dBm 5.834423000 GHz
T2[1] -26.91vdBm 1 T2[1] -27.02 dBm

-2_(I)_dBm o 5:“84344 oc%rz -20TdBm —— “,:“.L " ::'5‘_‘843;?;(100%92

-60 dBm

-70 dBm

-80 dBm

CF 5.83882 GHz Span 10.0 MHz

CF 5.83892 GHz Span 10.0 MHz

Date: 30.MAY.2016 17:13:28

Date: 30.MAY.2016 17:08:31
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MEM096-11 Configuration 2
Tx11Q CPRI 3 Tx2 1Q CPRI 3
* RBW 100 kHz * RBW 100 kHz

* Att 20 dB * VBW 300 kHz M1[1] -18.05 dBm *Att 20 dB *VBW 300 kHz M1[1] -18.56 dBm
Ref 10.00 dBm SWT 25ms 5.848953500 GHz Ref 10.00 dBm SWT 25ms 5.845592500 GHz
ndB 6.00 dB ndB 6.00 dB
1PK Bw 4.484000000 MHz|| 1py Bw 4.499000000 MHZz

0 dBm 0 dBm
View ' Q factor 1304.4{] view ' Q factor 1299.3
T1[1] -24.43 dBm T1i[1] -24.58 dBm
-10 dBm 5.844694500 GHz -10 dBm 5.844679500 GHz
T2[1] -23.8% dBm M1 T2[1] -24.95 dBm|

sy oo z i

MZ

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.84692 GHz

Span 5.0 MHz

CF 5.84692 GHz

Span 5.0 MHz

Date:

30.MAY.2016

17:10:28

Date

: 30.MAY.2016

MEMO096-11 Configuration 2

17:11:49

Tx1 C&M

*RBW 100 kHz

*RBW 100 kHz

* Att 20 dB * VBW 300 kHz D1[1] -0.03 dB * Att 20 dB * VBW 300 kHz M1[1] -21.85 dBm
Ref 10.00 dBm SWT 25ms 5.724000000 MHz Ref 10.00 dBm SWT 25ms 5.799937700 GHz
M1[1] -30.48 dBm ndB 6.00 dB
1Pk 5.800043000 GHz|| 1pi Bw 153.400000000 kHz
View | © 9B™ M2[1] -24.09 dBm|| view|® 9B Q factor 37809.2)
5.801267000 GHz T1[1] -27.95 dBm|
-10 dBm -10 dBm 5.799857700 GHz
1 T2[1] -27.86 dBm|
-20 dBm M2 -20 dBm B S 5.800011100 GHz
Ml . NUAV ALY, pl b
[-36-dBrD1 -30.0%90 dBm -30 dBm —
W / \
-40 dBm -40 dBm e,
-60 dBm
-70 dBm:
-80 dBm

CF 5.80283 GHz

Span 10.0 MHz

CF 5.79993 GHz

Span 1.0 MHz

Date: 30.MAY.2016

15:43:00

Date

30.MAY.2016

15:40:35
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MEM096-11 Configuration 3
Tx11Q CPRI 1 Tx2 1Q CPRI 1
* RBW 100 kHz * RBW 100 kHz
* Att 20 dB * VBW 300 kHz M1[1] -25.47 dBm *Att 20 dB * VBW 300 kHz M1[1] -24.31 dBm
Ref 10.00 dBm SWT 25ms 5.803257500 GHz Ref 10.00 dBm SWT 25ms 5.811975500 GHz
ndB 6.00 dB ndB 6.00 dB
Bw 13.524000000 MHz Bw 13.521000000 MHz
1Pk { o 4pm 1Pk 1 4Bm
View ’ Q factor 429. 1| view ’ Q factor 429.8|
T1i[1] -31.81 dBm T1i[1] -29.93 dBm
-10 dBm 5.802672500 GHz -10 dBm 5.802678500 GHz
T2[1] -31.65 dBm| T2[1] -29.85 dBm
5.816196500 GHz -20 dBm M1  5.816199500 GHz
et 2 WWMM 2

-60 dBm: -60 dBm

-70 dBm: -70 dBm

-80 dBm: -80 dBm
CF 5.80943 GHz Span 15.0 MHz CF 5.80943 GHz Span 15.0 MHz

Date: 31.MAY.2016 13:55:22 Date: 31.MAY.2016 13:44:05

*RBW 100 kHz

Tx11Q CPRI 2

Tx2 1Q CPRI 2

*RBW 100 kHz

* Att 20 dB *VBW 300 kHz M1[1] -25.68 dBm * Att 20 dB *VBW 300 kHz M1[1] -24.74 dBm
Ref 10.00 dBm SWT 25ms 5.818743500 GHz Ref 10.00 dBm SWT 25ms 5.818737500 GHz
ndB 6.00 dB ndB 6.00 dB
1Pk Bw 13.533000000 MHz|| 1pk Bw 13.518000000 MHz
0 dBm 0 dBm
View ' Q factor 430.0}] view ' Q factor 430.4
T1[1] -32.08 dBm| T1[1] -30.95 dBm)|
-10 dBm 5.818167500 GHz -10 dBm 5.818173500 GHz
T2[1] -31.78 dBm T2[1] -31.03 dBm
-20 dBm 5.831700500 GHz 5.831691500 GHz
Y1 o M T bl 2 w2
-46€ dBm: 1 \
50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.82488 GHz Span 15.0 MHz CF 5.82488 GHz Span 15.0 MHz
Date: 31.MAY.2016 13:53:53 Date: 31.MAY.2016 13:47:01
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MEM096-11 Configuration 3
Tx11Q CPRI 3 Tx2 1Q CPRI 3
* RBW 100 kHz * RBW 100 kHz
*Att 20 dB * VBW 300 kHz M1[1] -25.46 dBm *Att 20 dB * VBW 300 kHz M1[1] -24.69 dBm
Ref 10.00 dBm SWT 25ms 5.835943000 GHz Ref 10.00 dBm SWT 25ms 5.835935000 GHz
ndB 6.00 dB ndB 6.00 dB
Bw 9.028000000 MHz Bw 9.034000000 MHz
1Pk 1 4Bm 1Pk 1 4Bm
View ' Q factor 646.4|| view ' Q factor 646.0|
T1[1] -31.72 dBm| T1[1] -30.92 dBm
-10 dBm 5.833421000 GHz -10 dBm 5.833415000 GHz
T2[1] -31.51 dBm| T2[1] -30.71 dBm
-20 dBm T 5.842449000 GHz Nt 5.842449000 GHz
WM iy g Aerimgirasi 2 i PPl gy gl vhanuoondigerabutl 2
-3 Bm Py bl i il hd —-m%
-4 dBm:
50 dBm
-60 dBm: -60 dBm
-70 dBm: -70 dBm
-80 dBm: -80 dBm
CF 5.83788 GHz Span 10.0 MHz CF 5.83788 GHz Span 10.0 MHz
Date: 31.MAY.2016 13:51:08 Date: 31.MAY.2016 13:49:07

Tx1 C&M

i

A

-60 dBm

-70 dBm

-80 dBm

*RBW 100 kHz *RBW 100 kHz
*Att 20 dB * VBW 300 kHz M1[1] -27.44 dBm *Att 20 dB *VBW 300 kHz M1[1] -23.55 dBm
Ref 10.00 dBm SWT 25ms 5.848281500 GHz Ref 10.00 dBm SWT 25ms 5.799936700 GHz
ndB 6.00 dB ndB 6.00 dB
1Pk Bw 3.784000000 MHz|| 1p Bw 152.200000000 kHz
View | © 9B™ Q factor view | © 4B™ Q factor 38107.3
T1i[1] . T1i[1] -29.57 dBm
-10 dBm 5.845565500 GHz -10 dBm 5.799860100 GHz
T2[1] -33.43 dBm T2[1] -29.56 dBm
-20 dBm 5.849349500 GHz -20 dBm - 5.800012300 GHz
M1 ..

Y T, N2

30 dBm-L—p e g a ] e e e AN L N T -30 dBm A2 A

‘y\j g | TN \..i rd h

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.84738 GHz

Span 5.0 MHz

CF 5.79993 GHz

Span 1.0 MHz

Date: 31.MAY.2016

13:57:51

Date:

31.MAY.2016

13:42:28
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MEM096-11 Configuration 4
Tx11Q CPRI 1 Tx2 1Q CPRI 1
* RBW 100 kHz * RBW 100 kHz
* Att 20 dB * VBW 300 kHz M1[1] -23.58 dBm *Att 20 dB * VBW 300 kHz M1[1] -23.08 dBm
Ref 10.00 dBm SWT 25ms 5.814935000 GHz Ref 10.00 dBm SWT 25ms 5.814937000 GHz
ndB 6.00 dB ndB 6.00 dB
1PK Bw 9.008000000 MHz|| 1pk Bw 9.024000000 MHZz
0 dBm 0 dBm
View ’ Q factor 645.5|| view ’ Q factor 644.4
Ti[1] -29.60 dBm T1i[1] -29.20 dBm
-10 dBm 5.812437000 GHz -10 dBm 5.812427000 GHz
T2[1] -29.60 dBm T2[1] -29.15 dBm
T 5.821445000 GHz 1 5.821451000 GHz
TWR! SV N7 VTN Y SRV T Y R W S - LAt e e e it i i a3

-60 dBm: -60 dBm

-70 dBm: -70 dBm

-80 dBm: -80 dBm
CF 5.81687 GHz Span 10.0 MHz CF 5.81692 GHz Span 10.0 MHz

Date: 31.MAY.2016 13:26:01 Date: 31.MAY.2016 13:36:04

1Pk
View

Tx11Q CPRI 2

*RBW 100 kHz

Tx2 1Q CPRI 2

*RBW 100 kHz

* Att 20 dB *VBW 300 kHz M1[1] -24.16 dBm * Att 20 dB *VBW 300 kHz M1[1] -23.66 dBm

Ref 10.00 dBm SWT 25ms 5.831777000 GHz Ref 10.00 dBm SWT 25ms 5.828199000 GHz

ndB 6.00 dB ndB 6.00 dB

Bw 9.028000000 MHz|| 1py Bw 9.018000000 MHz

0 dBm Q factor 646.0|| view [° 4B™ Q factor 646.3

T1[1] -29.45 dBm| T1i[1] -29.35 dBm

-10 dBm 5.822923000 GHz -10 dBm 5.822931000 GHz

T2[1] -30.04 dBm| T2[1] -29.58 dBm

-20 dBm 5.831951000"6Hz M1 5.831949000 GHz

T Sl b, ot b st At Bl 2 o~ WMWW—J‘}

-30JdBm
-49 dBm
150 dBm
-60 dBm
-70 dBm:
-80 dBm

CF 5.82737 GHz Span 10.0 MHz CF 5.82742 GHz Span 10.0 MHz

Date:

31.MAY.2016

13:28:49

Date:

31.MAY.2016

13:34:00
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MEM096-11 Configuration 4
Tx11Q CPRI 3 Tx2 1Q CPRI 3
* RBW 100 kHz * RBW 100 kHz
* Att 20 dB * VBW 300 kHz M1[1] -21.76 dBm *Att 20 dB * VBW 300 kHz M1[1] -21.57 dBm
Ref 10.00 dBm SWT 25ms 5.837471500 GHz Ref 10.00 dBm SWT 25ms 5.837457500 GHz
ndB 6.00 dB ndB 6.00 dB
1PK Bw 4.505000000 MHz|| 1py Bw 4.499000000 MHZz
0 dBm 0 dBm

View ' Q factor 1295. 8| view ' Q factor 1297.5
T1[1] -27.99 dBm T1i[1] -27.49 dBm
-10 dBm 5.833186500 GHz -10 dBm 5.833187500 GHz
T2[1] -28.25 dBm T2[1] -27.62 dBm

-20 dBm -20 dBm

- T et i

5. 8376865& G2Hz

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.83542 GHz

Span 5.0 MHz

CF 5.83542 GHz

Span 5.0 MHz

Date:

31.MAY.2016

13:30:44

Date: 31.MAY.2016

MEMO096-11 Configuration 4

13:32:15

Tx1 C&M

*RBW 100 kHz

*RBW 100 kHz

*Att 20 dB * VBW 300 kHz M1[1] -25.99 dBm * Att 20 dB * VBW 300 kHz M1[1] -23.81 dBm
Ref 10.00 dBm SWT 25ms 5.802777500 GHz Ref 10.00 dBm SWT 25ms 5.799936900 GHz
ndB 6.00 dB ndB 6.00 dB
1Pk Bw 3.773000000 MHz|| 1pi Bw 154.600000000 kHz
0 dBm 0 dBm
View ' Q factor View ' Q factor 37515.8
T1i[1] . Ti[1] -29.85 dBm
-10 dBm 5.800070500 GHz -10 dBm 5.799861500 GHz
T2[1] -31.98 dBm T2[1] -29.80 dBm
-20 dBm M1 5.803843500 GHz -20 dBm " 5.800016100 GHz
. } X. T " \T2
30 dBma e A el e At YN, ANT2 30 dB (o N
|Livae i v’ K bm 7 N
-40/dBm \\ -40 dBm
-50 dBm \ -50 dB
-60 dBm -60 dBm
-70 dBm: -70 dBm
-80 dBm -80 dBm
CF 5.80197 GHz Span 5.0 MHz CF 5.79993 GHz Span 1.0 MHz
Date: 31.MAY.2016 13:21:48 Date: 31.MAY.2016 13:38:02
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-50 dBm

-60 dBm

-70 dBm
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Configuration 5
Tx11Q CPRI 1 Tx2 1Q CPRI 1
* RBW 100 kHz * RBW 100 kHz

*Att 20 dB *VBW 300 kHz M1[1] -21.02 dBm *Att 20 dB *VBW 300 kHz M1[1] -19.88 dBm
Ref 10.00 dBm SWT 25ms 5.806466500 GHz Ref 10.00 dBm SWT 25ms 5.806465500 GHz
ndB 6.00 dB ndB 6.00 dB
1Pk Bw 4.501000000 MHz|| 1py Bw 4.499000000 MHz

0 dBm 0 dBm
View Q factor 1290.0}| view Q factor 1290.6
T1[1] -27.06 dBm| T1i[1] -26.21 dBm
-10 dBm 5.802182500 GHz -10 dBm 5.802189500 GHz
T2[1] -27.:19 dBm| T2[1] -26.48 dBm
5.806683500 GHz _ _5.806 z

LT R T o § lpeas ey %w

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.80447 GHz

Span 5.0 MHz

CF 5.80442 GHz

Span 5.0 MHz

Date:

31.MAY.2016

13:14:40

Date

: 31.MAY.2016

Configuration 5

13:02:39

*

1Pk
View

Tx11Q CPRI 2

*RBW 100 kHz

Tx2 1Q CPRI 2

*RBW 100 kHz

Att 20 dB *VBW 300 kHz M1[1] -26.04 dBm * Att 20 dB *VBW 300 kHz M1[1] -24.89 dBm
Ref 10.00 dBm SWT 25ms 5.815904000 GHz Ref 10.00 dBm SWT 25ms 5.813928000 GHz
ndB 6.00 dB ndB 6.00 dB
Bw 18.012000000 MHz|| 1pk Bw 18.028000000 MHz
0 dBm Q factor 322.9|| view [ © 4B™ Q factor 322.5
T1[1] -32.65 dBm T1[1] -30.91 dBm
-10 dBm 5.808436000 GHz -10 dBm 5.808420000 GHz
T2[1] -32.04 dBm T2[1] -31.02 dBm|
-20 dBm M 5.826448000 GHz T 5.826448000 GHz

-60 dBm

-70 dBm

-80 dBm

P

\

CF 5.81737 GHz

Span 20.0 MHz

CF 5.81737 GHz

Span 20.0 MHz

Date:

31.MAY.2016

13:13:20

Date

31.MAY.2016

13:04:41
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Configuration 5
Tx11Q CPRI 3 Tx2 1Q CPRI 3
* RBW 100 kHz * RBW 100 kHz
* Att 20 dB * VBW 300 kHz M1[1] -24.91 dBm *Att 20 dB * VBW 300 kHz M1[1] -23.92 dBm
Ref 10.00 dBm SWT 25ms 5.830943000 GHz Ref 10.00 dBm SWT 25ms 5.830929000 GHz
ndB 6.00 dB ndB 6.00 dB
1PK Bw 9.028000000 MHz|| 1py Bw 9.034000000 MHZz
0 dBm 0 dBm
View ' Q factor 645.9|| view ' Q factor 645.4
T1[1] -30.98 dBm T1i[1] -29.18 dBm
-10 dBm 5.828415000 GHz -10 dBm 5.828417000 GHz
T2[1] -31.05 dBm T2[1] -29.81 dBm
-20 dBm Mt 5.837443000 GHz 5.837451000 GHz
RIPUNPUE SPIVI VT NANOT I VSR D B phn: s s o sl ook

-50 dBm -50 dBm

-60 dBm: -60 dBm

-70 dBm: -70 dBm

-80 dBm: -80 dBm
CF 5.83297 GHz Span 10.0 MHz CF 5.83297 GHz Span 10.0 MHz

Date: 31.MAY.2016 13:11:09 Date: 31.MAY.2016 13:08:17

Tx1 C&M

* RBW 100 kHz * RBW 100 kHz
*Att 20 dB * VBW 300 kHz M1[1] -27.22 dBm *Att 20 dB *VBW 300 kHz M1[1] -23.58 dBm
Ref 10.00 dBm SWT 25ms 5.848274500 GHz Ref 10.00 dBm SWT 25ms 5.799935300 GHz
ndB 6.00 dB ndB 6.00 dB
1Pk Bw 3.779000000 MHz|| 1py Bw 154.400000000 kHz
View | © 9B™ Q factor view | © 4B™ Q factor 37564.3
T1[1] -33.25 dBm| T1[1] -29.62 dBm
-10 dBm 5.845566500 GHz -10 dBm 5.799860100 GHz
T2[1] -33.06 dBm| T2[1] -29.53 dBm
-20 dBm i 5.849345500 GHz -20 dBm “141— 5.800014500 GHz
-30 dBmLL Ao oma oo, v'c\..""\.—..,\,- L -30 dBm 1 e
-40 fiBm \\ -40 dBm \
-5¢ dBm -50 dBm
-60 dBm: -60 dBm
-70 dBm -70 dBm
-80 dBm: -80 dBm

CF 5.84742 GHz

Span 5.0 MHz

CF 5.79994 GHz

Span 1.0 MHz

Date: 31.MAY.2016

13:16:09

Date:

31.MAY.2016

13:00:58
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Configuration 6
Tx11Q CPRI 1 Tx2 1Q CPRI 1
* RBW 100 kHz * RBW 100 kHz
* Att 20 dB * VBW 300 kHz M1[1] -22.76 dBm *Att 20 dB * VBW 300 kHz M1[1] -22.39 dBm
Ref 10.00 dBm SWT 25ms 5.819711500 GHz Ref 10.00 dBm SWT 25ms 5.819746500 GHz
ndB 6.00 dB ndB 6.00 dB
Bw 13.521000000 MHz Bw 13.659000000 MHz
1Pk { o 4pm 1Pk 1 4Bm

View ’ Q factor 430.4}] view ’ Q factor 426.1
T1i[1] -29.19 dBm T1i[1] -28.88 dBm
5.819150500 GHz -10 dBm 5.819152500 GHz
T2[1] -28.82 dBm| | T2[1] -29.07 dBm
5.832671500 GHz 5.832811500 GHz
2 2

-60 dBm: -60 dBm

-70 dBm: -70 dBm

-80 dBm: -80 dBm
CF 5.82586 GHz Span 15.0 MHz CF 5.82576 GHz Span 15.0 MHz

Date: 30.MAY.2016 15:57:11 Date: 30.MAY.2016 16:03:37

Configuration 6

Tx11Q CPRI 2 Tx2 1Q CPRI 2

*RBW 100 kHz

*RBW 100 kHz

*Att 20 dB *VBW 300 kHz M1[1] -17.89 dBm *Att 20 dB *VBW 300 kHz M1[1] -17.53 dBm
Ref 10.00 dBm SWT 25ms 5.838430500 GHz Ref 10.00 dBm SWT 25ms 5.838429500 GHz

ndB 6.00 dB| ndB 6.00 dB|

1Pk 0 dBm Bw 4.508000000 MHz|| 1pk 0 dBm Bw 4.602000000 MHz
View ’ Q factor View ' Q factor 1268.7
Ti[1] T1i[1] -23.57 dBm

-10 dBm -10 dBm 5.834155500 GHz
T2[1] T2[1] -24.§2 dBm

CF 5.83641 GHz

CF 5.83641 GHz Span 5.0 MHz Span 5.0 MHz

Date: 30.MAY.2016 16:02:29

Date: 30.MAY.2016 15:58:17
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Configuration 6
Tx11Q CPRI 3 Tx2 1Q CPRI 3
* RBW 100 kHz * RBW 100 kHz
*Att 20 dB *VBW 300 kHz M1[1] -21.39 dBm *Att 20 dB *VBW 300 kHz M1[1] -21.39 dBm
Ref 10.00 dBm SWT 25ms 5.845183000 GHz Ref 10.00 dBm SWT 25ms 5.842403000 GHz
ndB 6.00 dB ndB 6.00 dB
1Pk |5 abm Bw 9.014000000 MHz|| 1py 0 dBm Bw 9.002000000 MHz
View ' Q factor 648.5|| view ' Q factor 649.0|
T1[1] -27.19 dBm| T1[1] -27.42 dBm
-10 dBm 5.839899000 GHz -10 dBm 5.839915000 GHz
TR[1] -27.11 dBm| mit T2[1] -27.52 dBm
-2T0 dBm .848913000_GHz -2T0 dBm 5.848917000 GHz

Configuration 6

-50 dBm -50 dBm

-60 dBm -60 dBm

-70 dBm -70 dBm

-80 dBm -80 dBm

CF 5.84446 GHz Span 10.0 MHz CF 5.84446 GHz Span 10.0 MHz
Date: 30.MAY.2016 15:59:12 Date: 30.MAY.2016 16:00:31

Tx1 C&M

-36-dBrD1 -30

W

iy

-30 dBm

* RBW 100 kHz * RBW 100 kHz
*Att 20 dB *VBW 300 kHz D1[1] -0.28 dB *Att 20 dB *VBW 300 kHz M1[1] -22.02 dBm
Ref 10.00 dBm SWT 25ms 5.250000000 MHz Ref 10.00 dBm SWT 25ms 5.799930300 GHz
M1[1] -30.36 dBm| ndB 6.00 dB
1Pk 5.810501000 GHz|| 1py Bw 154.200000000 kHz
View | © 9B™ M2[1] -24.05 dBm|| view|® 9™ Q factor 37613.0)
5.815613000 GHz T1[1] -28.07 dBm
-10 dBm -10 dBm 5.799856500 GHz
ml  T2I1] -28.07 dBm
-20 dBm M2 -20 dBm RS S 5.800010700 GHz
e N,
(WY WLEEPLY: ,._A]ﬂ A4

i

-40 dBm .\ -40 dBm MWA‘ “

-50 dBm -50 dBm

-60 dBm M

-70 dBm -70 dBrlr.

-80 dBm -80 dBm

CF 5.81284 GHz Span 10.0 MHz CF 5.79994 GHz Span 1.0 MHz

Date: 30.MAY.2016

16:07:06

Date:

30.MAY.2016

16:04:44
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Configuration 7
Tx11Q CPRI 1 Tx2 1Q CPRI 1
* RBW 100 kHz * RBW 100 kHz
*Att 20 dB *VBW 300 kHz M1[1] -20.98 dBm *Att 20 dB *VBW 300 kHz M1[1] -20.34 dBm
Ref 10.00 dBm SWT 25ms 5.815931000 GHz Ref 10.00 dBm SWT 25ms 5.815933000 GHz
ndB 6.00 dB ndB 6.00 dB
1Pk Bw 9.008000000 MHz|| 1py Bw 9.004000000 MHZz
0 dBm 0 dBm
View ' Q factor 645.6|| view ' Q factor 645.9
T1i[1] -27.86 dBm T1i[1] -26.40 dBm
-10 dBm 5.813427000 GHz -10 dBm 5.813429000 GHz
1 T2[1] -26.98 dBm 1 T2[1] -26.34 dBm
-20 dBm .822435000, GHz - ) .822433000,GHz
-3 dBlln
0 dBrln
-50 dBm -50 dBm
-60 dBm -60 dBm
-70 dBm: -70 dBm
-80 dBm -80 dBm
CF 5.81794 GHz Span 10.0 MHz CF 5.81794 GHz Span 10.0 MHz

Date: 31.MAY.2016 12:49:22 Date: 31.MAY.2016 12:55:07

Configuration 7

Tx11Q CPRI 2 Tx2 1Q CPRI 2

*RBW 100 kHz *RBW 100 kHz

* Att 20 dB *VBW 300 kHz M1[1] -23.78 dBm * Att 20 dB *VBW 300 kHz M1[1] -22.98 dBm
Ref 10.00 dBm SWT 25ms 5.837062000 GHz Ref 10.00 dBm SWT 25ms 5.829930000 GHz

ndB 6.00 dB ndB 6.00 dB

1Pk Bw 18.004000000 MHz|| 1pk Bw 18.028000000 MHz
View | 4B™ Q factor 324.2|| view [ BT Q factor 323.4
T1[1] -30.03 dBm T1[1] -29.24 dBm|

-10 dBm: 5.824426000 GHz -10 dBm 5.824414000 GHz

T2[1] -29.69 dBm T2[1] -29.57 dBm
M1 5.842430000 GHz )Mx1 5.842442000 GHz
; 5 .y N '.’.'.wA"L s ,.-"hl.f‘ Maingh, i‘z

\ \

-60 dBm

-70 dBm

-80 dBm

CF 5.83344 GHz Span 20.0 MHz CF 5.83344 GHz Span 20.0 MHz

31.MAY.2016 12:50:53 Date: 31.MAY.2016 12:53:39

Date:
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Configuration 7

Tx1 C&M

&

* RBW 100 kHz * RBW 100 kHz

* Att 20 dB *VBW 300 kHz M1[1] -24.11 dBm *Att 20 dB *VBW 300 kHz M1[1] -22.72 dBm
Ref 10.00 dBm SWT 25ms 5.848276500 GHz Ref 10.00 dBm SWT 25ms 5.799934100 GHz
ndB 6.00 dB ndB 6.00 dB
1Pk Bw 3.776000000 MHz|| 1py Bw 153.600000000 kHz
View | © 4B™ Q factor 1548.8| view | ° 9B™ Q factor 37760.0
T1i[1] -30.02 dBm T1i[1] -28.80 dBm
-10 dBm 5.845568500 GHz -10 dBm 5.799859500 GHz
T2[1] -30.16 dBm T2[1] -28.72 dBm
-20 dBT \I}:‘l 5.849344500 GHz -20 dBm "iﬂ— 5.800013100 GHz

TL ey ~ N\T2 T1," [ ™\T2

-30 dBp~ NN AASNANS N ‘/\V\ -30 dBm y 7 e

-40, dBrln \\
dBrln

-40 dBm

-50 dBm

-60 dBm -60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
CF 5.84744 GHz Span 5.0 MHz CF 5.79994 GHz Span 1.0 MHz

Date: 31.MAY.2016 12:47:59 Date: 31.MAY.2016 12:56:22
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Configuration 8

Tx11Q CPRI 1 Tx2 1Q CPRI 1

&

* RBW 100 kHz * RBW 100 kHz
* Att 20 dB * VBW 300 kHz M1[1] -18.69 dBm * Att 20 dB * VBW 300 kHz M1[1] -17.50 dBm
Ref 10.00 dBm SWT 25ms 5.831941000 GHz Ref 10.00 dBm SWT 25ms 5.831933000 GHz
ndB 6.00 dB ndB 6.00 dB
1Pk Bw 8.988000000 MHz|| {py Bw 9.018000000 MHz
View 0 dBm Q factor 648.9|| view 0 dBm Q factor 646.7
T1[1] -25.22 dBm T1[1] -23.78 dBm|
-10 dBm 5.829429000 GHz 1 5.829421000 GHz
T2[1] v T2[1] -23.51 dBm|
Y N L Z|

-50 dBm

-60 dBm

-70 dBm

-80 dBm
CF 5.83374 GHz Span 10.0 MHz CF 5.83394 GHz Span 10.0 MHz

Date: 30.MAY.2016 16:19:57 Date: 30.MAY.2016 16:24:48

Configuration 8

Tx11Q CPRI 2 Tx2 1Q CPRI 2

*RBW 100 kHz *RBW 100 kHz

* Att 20 dB *VBW 300 kHz M1[1] -19.32 dBm * Att 20 dB *VBW 300 kHz M1[1] -18.54 dBm
Ref 10.00 dBm SWT 25ms 5.846937000 GHz Ref 10.00 dBm SWT 25ms 5.842419000 GHz
ndB 6.00 dB ndB 6.00 dB
1Pk Bw 9.010000000 MHz|| {pi Bw 9.034000000 MHz
View | 4B™ Q factor 648.9|| view ° 4B™ Q factor 646.7
Ti[1] -25.95 dBm T1i[1] -24.19 dBm|
-10 dBm 5.839935000 GHz 5.839913000 GHz
T2[1] M1 -25,38 dBm| 1 T2[1] -24.90 dBm|
ey v WMWWWZ

-60 dBm

-70 dBm:

-80 dBm
CF 5.84444 GHz Span 10.0 MHz CF 5.84444 GHz Span 10.0 MHz

30.MAY.2016 16:21:09 Date: 30.MAY.2016 16:23:00

Date:
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Configuration 8

Tx1 C&M

&

*RBW 100 kHz *RBW 100 kHz

* Att 20 dB *VBW 300 kHz D1[1] -0.31 dB *Att 20 dB *VBW 300 kHz M1[1] -21.14 dBm
Ref 10.00 dBm SWT 25ms 5.712000000 MHz Ref 10.00 dBm SWT 25ms 5.799932500 GHz
M1[1] -29.61 dBm ndB 6.00 dB
1Pk 5.820544000 GHz|| 1py Bw 155.000000000 kHz
view | ¢ 9B M2[1] -23.53 dBm|| view|® 9B™ Q factor 37418.9
5.826115000 GHz T1i[1] -27.10 dBm
-10 dBm -10 dBm 5.799856700 GHz
ML T2[1] -27.16 dBm
-20 dBm 2 -20 dBm T T2 5.800011700 GHz

M INMA A I L v | X

[=30dBrD1 -29 5_?,0 dBrr

-40 dBrln / \
-50 dBm

-30 dBm

-40 dBm *"/ \“‘A
T N
baitt” |

-60 dBm -60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
CF 5.82334 GHz Span 10.0 MHz CF 5.79994 GHz Span 1.0 MHz

Date: 30.MAY.2016 16:18:38 Date: 30.MAY.2016 16:25:52
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Configuration 9
Tx11Q CPRI Tx2 1Q CPRI
®
* RBW 100 kHz * RBW 100 kHz
*Att 20 dB * VBW 300 kHz M1[1] -15.40 dBm *Att 20 dB * VBW 300 kHz M1[1] -15.38 dBm
Ref 10.00 dBm SWT 25ms 5.845197000 GHz Ref 10.00 dBm SWT 25ms 5.842431000 GHz
ndB 6.00 dB ndB 6.00 dB
1Pk Bw 9.008000000 MHz|| {py Bw 9.008000000 MHz
0 dBm 0 dBm
View ' Q factor 648.9|| view ' Q factor 648. 6|
T1[1] -21.43 dBm T1[1] -21.91 dBm|
-10 dBm M1 5.839927000 GHz -10 dBm T 5.839925000 GHz
c 241,38 1dBm | - 21,39 ABm
2B o ani el LY ik it L TRASO e 00T G Hz -2 || TR Hz
-3 dBm: “ - dBrlr.
*40 dBm . -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
-70 dBm: -70 dBm
-80 dBm -80 dBm
CF 5.84444 GHz Span 10.0 MHz CF 5.84444 GHz Span 10.0 MHz
Date: 30.MAY.2016 16:29:37 Date: 30.MAY.2016 16:29:00
Configuration 9
Tx1 C&M Tx2
* RBW 100 kHz * RBW 100 kHz
* Att 20 dB *VBW 300 kHz D1[1] -0.11 dB * Att 20 dB *VBW 300 kHz M1[1] -21.10 dBm
Ref 10.00 dBm SWT 25ms 5.704000000 MHz Ref 10.00 dBm SWT 25ms 5.799934300 GHz
M1[1] -25.65 dBm ndB 6.00 dB
1Pk 5.820551000 GHz|| 1pk Bw 155.200000000 kHz
0 dBm 0 dBm
View M2[1] -19.04 dBml| view Q factor 37370.7
5.826097000 GHz T1[1] -27.08 dBm|
-10 dBm -10 dBm 5.799856700 GHz
sz M T2[1] -27.11 dBm|
-20 dBm -20 dBm .
AT L A A Y g 1 o T 12 5.800011900 GHz
D1 -25.840 dBr ' v
-30 dBm /“:" \ -30 dBm — <
//
-40 dBm: -40 dBm
| | \ o
-50 dBm -50 dB
-60 dBm -60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
CF 5.82344 GHz Span 10.0 MHz CF 5.79994 GHz Span 1.0 MHz
Date: 30.MAY.2016 16:31:53 Date: 30.MAY.2016 16:27:55
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Configuration 10
Tx11Q CPRI 1 Tx2 1Q CPRI 1
* RBW 100 kHz * RBW 100 kHz
*Att 20 dB * VBW 300 kHz M1[1] -18.44 dBm *Att 20 dB *VBW 300 kHz M1[1] -17.57 dBm
Ref 10.00 dBm SWT 25ms 5.811395000 GHz Ref 10.00 dBm SWT 25ms 5.811283000 GHz
ndB 6.00 dB ndB 6.00 dB
1Pk Bw 9.070000000 MHz|| 1pi Bw 9.030000000 MHz
0 dBm 0 dBm

View Q factor 640.7|| view Q factor 643. 6|
T1[1] -24.65 dBm T1[1] -24.52 dBm|
-10 dBm 5.802505000 GHz -10 dBm 5.80242700Q GHz
T2[1] -23.76 {Bm T2[1] -23.60ydBm|
Ll i Piz Hz

-50 dBm -50 dBm

-60 dBm -60 dBm

-70 dBm -70 dBm

-80 dBm -80 dBm
CF 5.807 GHz Span 10.0 MHz CF 5.807 GHz Span 10.0 MHz

Date: 31.MAY.2016 11:48:32 Date: 31.MAY.2016 11:49:49

&

Tx1 C&M

1Pk
View

* RBW 100 kHz * RBW 100 kHz
*Att 20 dB *VBW 300 kHz M1[1] -21.27 dBm *Att 20 dB *VBW 300 kHz M1[1] -22.50 dBm

Ref 10.00 dBm SWT 25ms 5.848399500 GHz Ref 10.00 dBm SWT 25ms 5.799936700 GHz
ndB 6.00 dB ndB 6.00 dB
Bw 3.804000000 MHz|| 1py Bw 156.800000000 kHz

0 dBm Q factor 1537.4)| view|® 9B™ Q factor 36989.4
T1[1] -27.29 dBm| T1[1] -28.64 dBm

-10 dBm 5.845660500 GHz -10 dBm 5.799862700 GHz
T2[1] M1 -27.30 dBm| vy T2I1]

-20 dBm - 7 Y. 5.849464500 GHz -20 dBm 3

B«LTI e Yy TV NN e N[ T \T{

-30 | \ -30 dBm b4

-4 dBm \

-90 dBm:

-60 dBm

-70 dBm

-80 dBm

CF 5.84754 GHz

Span 5.0 MHz

CF 5.79994 GHz

Span 1.0 MHz

Date:

31.MAY.2016

11:54:22

Date:

31.MAY.2016

11:50:40
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Configuration Tx1 (MHz) Tx2 (MHz) Minimum 6dB Bandwidth (MHz)
1 44,334 40,670 40,670
2 37,258 31,801 31,801
3 39,869 36,225 36,225
4 26,314 22,696 22,696
5 35,329 31,715 31,715
6 32,293 27,417 27,417
7 30,788 27,186 27,186
8 23,71 18,207 18,207
9 14,712 9,163 9,163
10 12,874 9,187 9,187

5.7. CONCLUSION

6dB Bandwidth measurement performed on the sample of the product FL58R2EABW45-REM, SN: EBL1613C0074, in
configuration and description presented in this test report, show levels conform to the FCC 15.407 limits.
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6. AC PowER LINE CONDUCTED EMISSIONS

6.1. TEST CONDITIONS

Test performed by : Laurent DENEUX
Date of test : April 24th,2016
Ambient temperature :21°C

Relative humidity :53%

6.2. TEST SETUP

The product has been tested according to ANSI C63.10 (2013) method. The EUT is placed on the ground reference
plane, at 80cm from the LISN. The distance between the EUT and the vertical ground plane is 40cm. Auxiliaries are
powered by another LISN. The cable has been shorted to 1meter length. The EUT is powered through the LISN.
Measurement is made with a receiver in peak mode. This was followed by a Quasi-Peak, i.e. CISPR measurement for
any strong signal. If the average limit is met when using a Quasi-Peak detector, the EUT shall be deemed to meet both
limits and measurement with the average detector is unnecessary. The LISN (measure) is 50Q / 50uH. Interconnecting
cables and equipment's were moved to position that maximized emission.

Photograph for AC Power Line Conducted Emissions (Front View)
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Photograph for AC Power Line Conducted Emissions (Rear View)




TEST REPORT N°141605-685425D

Page 42/76
6.3. LIMIT
AC Power Line Conducted Emissions shall not exceed value below:
Quasi-Peak
0,15kHz to 0,5MHz: 66dBuV to 56dBuVv*
0,5MHz to 5MHz: 56dBuV
5MHz to 30MHz: 60dBuV
Average
0,15kHz to 0,5MHz: 56dBuV/m to 46dBuVv*
0,5MHz to 5MHz: 46dBuV
5MHz to 30MHz: 50dBuV
*Decreases with the logarithm of the frequency
6.4. TEST EQUIPMENT LIST
Registration | Cal date | Cal due
Apparatus Mark Type number
Description Manufacturer Model Identifier Cal. Date | Cal. Due
EMI Test Receiver ROHDE & SCHWARZ ESU A2642019 2016-03 | 2017-03
V ISLN ROHDE & SCHWARZ ESH2-Z5 C2322001 2015-06 | 2016-06
Pulse limiter ROHDE & SCHWARZ ESH3-Z22 A2649007 2015-07 | 2016-07
Cable - - A5329417 2015-10 | 2016-10

Note: In our system quality, the calibration due is more & less 2 months.

6.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION

&None |:|Divergence:
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Configuration 1

AC Power Line Conducted Emissions

Phase Line

Neutral Line
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Configuration 1

Phase Line
Frequencies (kHz) Peak Level Quasi-Peak Level Average Level Quasi-Peak Limit Average Limit
(dBuVv) (dBuVv) (dBuV) (dBuVv) (dBuVv)
151.5 61 - 37.2 65.9 55.9
291.5 42 - 32,5 605 50.5
2662 26.4 - 25 56 46
9558 28.2 - 24.2 60 50
26440 21.2 - 16 60 50
Neutral Line
Frequencies (kHz) Peak Level Quasi-Peak Level Average Level Quasi-Peak Limit Average Limit
(dBuV) (dBuVv) (dBuV) (dBuVv) (dBuVv)
150 61 - 28 66 56
291 44.39 - 34.7 60.4 50.4
2662 28.2 - 25.5 56 46
4452 31.6 - 21.2 56 46
29708 32.5 - 26.6 60 50

6.7. CONCLUSION

AC Power Line Conducted Emissions measurement performed on the sample of the product FL58R2EABW45-REM,
SN: EBL1613C0074, in configuration and description presented in this test report, show levels conform to the FCC

15.407 limits.
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7. UNWANTED EMISSIONS & UNDESIRABLE EMISSION
71. TEST CONDITIONS
Test performed by : Laurent DENEUX & Arnaud FAYETTE
Date of test : April and June 2016
Ambient temperature ;17 to 23°C
Relative humidity : 45 to 55%

7.2. TEST SETUP

- The Equipment under Test is installed:
XISAR XI0ATS

- Distance between EUT and the measuring antenna is:

X3m >X]10m

- Choice of measuring antenna below 1GHz:
XIBilog [JLog periodic [ IBiconic [ |Dipole antenna

- Choice of measuring antenna above 1GHz:
XHorn

The product has been tested according to ANSI C63.10 (2013). Test is performed in horizontal (H) and vertical (V)
polarization. Measurement bandwidth was 120kHz below 1GHz and 1MHz above 1GHz. The level has been maximised
by the turntable rotation of 360 degrees range on the 3 axis of EUT. Antenna height search was performed from 1 to
4m.

Photograph for Unwanted Emissions
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Photograph for Unwanted Emissions




7.3. LIMIT

Unwanted Emissions shall not exceed value below:

30MHz to 88MHz:
88MHz to 216MHz:
216MHz to 960MHz:
960MHz to 1000MHz:
Above 1000MHz:

29.5dBuV/m QPeak
33dBuV/m QPeak
35.5dBuV/m QPeak
43.5dBpV/m QPeak
63.5dBpV/m Peak

43.5dBuV/m Average
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All emissions shall be limited to a level of =27 dBm/MHz (68.2dBpV/m) at 75 MHz or more above or below the band
edge increasing linearly to 10 dBm/MHz (105.2dBuV/m) at 25 MHz above or below the band edge, and from 25 MHz
above or below the band edge increasing linearly to a level of 15.6 dBm/MHz (110.8dBpV/m) at 5 MHz above or below
the band edge, and from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz
(122.2dBuV/m) at the band edge.

7.4. TEST EQUIPMENT LIST

Test Appareil Marque Type Immatriculation Cal. date [ Cal. Due
Open area test site
X Open test site LCIE - F2000400 2015-06 | 2016-06
X EMI Test Receiver ROHDE & SCHWARZ ESU A2642018 2016-03 | 2017-03
X Bilog antenna CHASE CBL 6112A C2040040 2016-01 | 2017-01
X Cable - - A5329449 2015-11 | 2016-11
X Cable - - A5329368 2015-11 | 2016-11
X cable - - A5329444 2015-11 | 2016-11
X EMI receiver ROHDE & SCHWARZ E?ngL%BS A2642010 2015/05 | 2016/05
X EMI receiver ROHDE & SCHWARZ ESIB26 A2642021 2015/12 | 2016/12
X RF cable RADIALL; CDI 30990-7M A5329711 2016/03 | 2017/03
X Measurement RF cable - g;’gf;‘ gfnztr A5329624 2015112 | 2016/12
X Measurement RF cable - 082-0404-1MTR A5329625 2015/10 | 2016/10
X Measurement RF cable - - A5329626 2015/10 2016/10
X Horn antenna A-INFOMW LB-10180-NF C2042051 2016/03 | 2017/03
X Measurement horn antenna 18-26,5GHz PASTERNACK PE9852/2F-20 C2042048 2015/05 2017/05
X Horn antenna 26,5-40GHz PASTERNACK PE9850/2F-20 C2042052 2016/04 | 2018/04
X Filter MICRO-TRONICS HPS17421 A7484059 2015/07 | 2016/07

Note: In our system quality, the calibration due is more & less 2 months.

7.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION

&None

|:|Divergence:
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7.6. GRAPHICS & RESULTS

Configuration 1
Below 1GHz

Fréquence (MHz)
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Configuration 1

Above 1GHz

Vertical Polarization
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Configuration 1

Above 1GHz
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Configuration 2

Above 1GHz

Vertical Polarization
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Horizontal Polarization
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Configuration 2
Above 1GHz
Vertical Polarization
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Configuration 3

Above 1GHz
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Configuration 3
Above 1GHz
Vertical Polarization
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Configuration 4

Above 1GHz
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Configuration 4
Above 1GHz
Vertical Polarization
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Configuration 5

Above 1GHz
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BUHF
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828

Configuration 5
Above 1GHz
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Configuration 6

Above 1GHz

Vertical Polarization

130
dBuV/im 199

110

100

90

80

70

60

50 \ s b

M

40 MMW ﬂ*”w
M“/JM"JWW

30 | L

20

10

1GHz 6GHz
Fréquence (MHz) Polarisation: Verticale

Horizontal Polarization

130
dBuV/m 120

110

100

90

80

70

60

50 b=

S A R T '

40 Lpmeriied MWMWWW“WWM e,
[ —————

30 A

20

10

1GHz 6GHz
Fréquence (MHz) Polarisation: Horizontale




- TEST REPORT N°141605-685425D
) Page 60/76

BUHF
SYL

828

Configuration 6
Above 1GHz
Vertical Polarization
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Configuration 7

Above 1GHz
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Configuration 7
Above 1GHz
Vertical Polarization
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Configuration 8

Above 1GHz
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Configuration 8
Above 1GHz
Vertical Polarization
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Configuration 9

Above 1GHz

Vertical Polarization
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Configuration 9
Above 1GHz
Vertical Polarization
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Configuration 10

Above 1GHz
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Configuration 10
Above 1GHz
Vertical Polarization
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Configuration 1

Below 1GHz
. uasi-Peak uasi-Peak
Polarization Fre(q'\l/ljﬁr:)nes . Level . Limit
(dBuV/m) (dBuV/m)
Vertical 30.5 26.62 29.5
Vertical 32.2 26.16 29.5
Vertical 33 24.92 29.5
Vertical 33.8 26.51 29.5
Vertical 34.7 24.29 29.5
Vertical 36 25.44 29.5
Vertical 36.8 26.42 29.5
Vertical 37.5 26.46 29.5
Vertical 39 24.52 29.5
Vertical 39.3 20.22 29.5
Vertical 40.7 24.38 29.5
Vertical 42.2 24.15 29.5
Vertical 44.6 24 .51 29.5
Vertical 47.3 23.03 29.5
Vertical 48.4 20.58 29.5
Vertical 48.4 20.58 29.5
Vertical 49.3 25.05 29.5
Vertical 52.6 24.45 29.5
Vertical 56.3 25.5 29.5
Vertical 57.6 23.48 29.5
Vertical 58.8 22.65 29.5
Vertical 60 26.14 29.5
Vertical 64 25 29.5
Vertical 64.9 19.34 29.5
Vertical 66.7 25.39 29.5
Vertical 69.9 18.91 29.5
Vertical 73.2 21.31 29.5
Vertical 74.3 22.13 29.5
Vertical 78.2 26.37 29.5
Vertical 85.3 16.88 29.5
Vertical 101.1 18.04 33
Vertical 109.7 21.66 33
Vertical 111.6 21.7 33
Vertical 112 22.75 33




Configuration 1

Below 1GHz
: uasi-Peak uasi-Peak
Polarization Fre(ql\xar;c):les . Level . Limit
(dBuV/m) (dBuV/m)
Vertical 118.2 23.79 33
Vertical 125.2 25.87 33
Vertical 130 18.23 33
Vertical 130.6 22.78 33
Vertical 138.1 24 33
Vertical 138.9 24 33
Vertical 144 .4 27.65 33
Vertical 147.4 20.61 33
Vertical 148.5 19.75 33
Vertical 150.8 24.38 33
Vertical 152.1 23.13 33
Vertical 154.8 28.67 33
Vertical 155.7 29.59 33
Vertical 158.7 30.69 33
Vertical 160 30.76 33
Vertical 162 30.99 33
Vertical 165 30.05 33
Vertical 166.1 22.7 33
Vertical 166.7 31.07 33
Vertical 168.8 30.83 33
Vertical 171 31.17 33
Vertical 173.8 31.01 33
Vertical 174.8 28.51 33
Vertical 176.5 27.85 33
Vertical 178.5 25.56 33
Vertical 180.1 24.47 33
Vertical 181.5 26.8 33
Vertical 182.5 2712 33
Vertical 185 25.25 33
Vertical 186 26.48 33
Vertical 188.6 23.66 33
Vertical 190 25.7 33
Vertical 192.6 23.38 33
Vertical 196.1 17.39 33
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Configuration 1

Below 1GHz
: uasi-Peak uasi-Peak
Polarization Fre(ql\xar;c):les . Level . Limit
(dBuV/m) (dBuV/m)
Vertical 205.8 30.8 33
Vertical 205.8 30.8 33
Vertical 208.5 22.98 33
Vertical 2101 25.18 33
Vertical 214.3 27.47 33
Vertical 216.6 29.57 35.5
Vertical 218.2 29.68 35.5
Vertical 219.6 30.48 35.5
Vertical 220.3 20.51 35.5
Vertical 222 23.17 35.5
Vertical 222.4 28.55 35.5
Vertical 223.7 30.21 35.5
Vertical 224 .4 26.8 35.5
Vertical 225.4 27.54 35.5
Vertical 227.3 28.04 35.5
Vertical 230 27.66 35.5
Vertical 232.4 19.43 35.5
Vertical 234.9 23.31 35.5
Vertical 237.8 21.22 35.5
Vertical 240 25.37 35.5
Vertical 245 25.92 35.5
Vertical 261.3 29.17 35.5
Vertical 266.2 24.69 35.5
Vertical 266.7 24.85 35.5
Vertical 271.4 16.57 35.5
Vertical 278 29.46 35.5
Vertical 281.4 24.82 35.5
Vertical 287.3 31.77 35.5
Vertical 292.8 27.27 35.5
Vertical 298.9 25.2 35.5
Vertical 315.2 28.19 35.5
Vertical 325 25.96 35.5
Vertical 334 17.37 35.5
Vertical 340.1 18.8 35.5
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Configuration 1

Below 1GHz
: uasi-Peak uasi-Peak
Polarization Fre(q'\lAJﬁr;c):les . Level . Limit
(dBuV/m) (dBuV/m)
Vertical 350 24.63 35.5
Vertical 351.3 31.92 35.5
Vertical 362.9 27.42 35.5
Vertical 375 27.72 35.5
Vertical 392.7 27.96 35.5
Vertical 400 31.64 35.5
Vertical 425 26.82 35.5
Vertical 450 19.87 35.5
Vertical 491.5 30.06 35.5
Vertical 500 28.13 35.5
Vertical 525 28.04 35.5
Vertical 600.5 23.81 35.5
Vertical 650 29.42 35.5
Vertical 666.7 24.45 35.5
Vertical 675.1 24.55 35.5
Vertical 700 26.32 35.5
Vertical 750 31.46 35.5
Vertical 800 29.6 35.5
Vertical 850 28.2 35.5
Vertical 899.1 27.25 35.5
Vertical 983 38.97 435
Vertical 1000 32.23 435
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Configuration 1

Below 1GHz
. uasi-Peak uasi-Peak
Polarization Fre(q'\l/ljﬁr:)nes . Level . Limit
(dBuV/m) (dBuV/m)
Horizontal 130.4 14.83 33
Horizontal 140.4 21.08 33
Horizontal 162.2 21.99 33
Horizontal 166.5 23.23 33
Horizontal 176.7 22.76 33
Horizontal 185.1 18.12 33
Horizontal 189.1 20.94 33
Horizontal 196.2 21.47 33
Horizontal 200.5 21.26 33
Horizontal 207.7 20.44 33
Horizontal 212.3 26.65 33
Horizontal 217.2 23.65 355
Horizontal 222.3 23.08 35.5
Horizontal 233.2 23.58 355
Horizontal 250 24.16 355
Horizontal 266.9 24.78 355
Horizontal 280 26 355
Horizontal 291.8 24.91 355
Horizontal 300 22.19 355
Horizontal 321.7 30.78 355
Horizontal 338 26.59 355
Horizontal 344.8 29.28 355
Horizontal 351.6 26.11 355
Horizontal 357 25.03 35.5
Horizontal 382.5 27.74 355
Horizontal 384.7 28.62 355
Horizontal 400 24.85 35.5
Horizontal 406.9 28.75 35.5
Horizontal 418 25.82 355
Horizontal 418.7 28.11 35.5
Horizontal 427 28.86 35.5
Horizontal 450 27.48 355
Horizontal 491.5 30.38 35.5
Horizontal 500 31.61 35.5
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Configuration 1

Below 1GHz
: uasi-Peak uasi-Peak
Polarization Fre(ql\xar;c):les . Level . Limit
(dBuV/m) (dBuV/m)
Horizontal 550 26.47 35.5
Horizontal 600 29.41 355
Horizontal 625 32.91 35.5
Horizontal 646 26.74 355
Horizontal 700 26.28 355
Horizontal 737.3 30.88 35.5
Horizontal 750 33.69 355
Horizontal 800 28.2 355
Horizontal 861.4 26.86 35.5
Horizontal 900 32.32 355
Horizontal 983 36.26 43.5
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Worst case results among the configurations 1-2-3-4-5-6-7-8-9-10

Above 1GHz
o . Peak Level Average Level Peak Limit Average Limit
Polarization Frequencies (MHz) (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m)
Vertical 1836 56.34 4211 63,5 43,5
Vertical 5850 113.74 - 122.2 -
Vertical 5858.5 79.01 - 110.04 -
Vertical 5930 60.56 - 68.2 -
Worst case results among the configurations 1-2-3-4-5-6-7-8-9-10
Above 1GHz
o . Peak Level Average Level Peak Limit Average Limit
Polarization Frequencies (MHz) (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m)
Horizontal 1837 50.57 36.97 63,5 43,5
Horizontal 5850 112.052 - 122.2 -
Horizontal 5930 60.28 - 68.2 -

7.7. CONCLUSION

Unwanted Emission into Restricted Bands measurement performed on the sample of the product FL58R2EABW45-
REM, SN: EBL1613C0074, in configuration and description presented in this test report, show levels conform to the

FCC 15.407 limits.
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8. UNCERTAINTIES CHART
Measurement Limit for
Kind of test uncertainties uncertainties
(k=2) £x(dB) / (Hz) +y(dB)
REQUIREMENTS
RF output power, conducted +0.6 dB +1,5dB
Power Spectral Density, conducted +0.6 dB +1,5dB
Unwanted Emissions, conducted +0.6 dB +15dB
Radiated emissions
« Frequency < 1000 MHz fg? gg +6 dB
e Frequency > 1000 MHz e
Temperature +0.5°C +1°C
Humidity +2.5 % +5 %
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